Intertek

Total Quality. Assured.

TEST REPORT

Applicant: GBAG INC Number: HKGH02219074
19551 MONTEVINA RD
LOS GATOS Date: Nov 16, 2017
CA 95033
USA

Attn: ANNA HANNA

Submitted sample said to be

Item Name : Grocery Bag
Style No. . GR101
Quantity . Three pieces
Buyer : Gbag Inc
Country of Origin : China
Conclusion:

The submitted sample was tested under the following requirements requested by the applicant, subject to the information
stated in the remark and attached page(s) for details :

Requirement Result
(1) California Proposition 65 for Bags - Tote bag, Consent Judgement no. RG-459448,RG- Pass

580915,RG-527198
- Total Lead (Pb) content

(2) California Proposition 65 for Bags - Tote bag, Consent Judgement No.RG-527198 Pass
- Lead in surface wipe sample

(3) California Proposition 65 for Bags - Tote bag, Consent Judgement no. SF-497729,CV- Pass
230462

- Phthalate content
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For and on behalf of :
Intertek Testing Services HK Ltd.

Angel Y.F. Cheung
Vice President
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(1) Total Lead (Pb) Content

Test Method : Acid digestion and analysed by Inductively Coupled Argon Plasma Spectrometry.

Tested Component Result in ppm Limit in ppm
(1) <20 100

ppm = parts per million = mg/kg

The above limit was quoted from the Consent Judgement no. RG-459448,RG-580915,RG-527198 settled

by Superior Court of the State of California for the County of Alameda, for Bags - Tote bag based on the

California Proposition 65.

Tested Component:

(1) White synthetic sheet with multi color printings (body of bag).

Date sample received : Nov 13, 2017

Test Period : Nov 13, 2017 to Nov 14, 2017
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(2) Leadin Surface Wipe Sample
Test Standard :  NIOSH 9100.
Elements Result in pg Limit in pg
1)
Lead <0.5 1.0 (max.)
Remark : The above limit was quoted from the Consent Judgement No.RG-527198 settled by Superior
Court of the State of California for the County of Alameda, for Bags - Tote bag based on the
California Proposition 65.
Tested Component :
(1) Tote bag.
Date sample received : Nov 13, 2017
Testing period : Nov 13, 2017 to Nov 15, 2017
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(3) Phthalate Content Test

Test Method : By solvent extraction and Gas Chromatographic-Mass Spectrometric (GC-MS) analysis.

Compound Result (%, w/w) Limit (%,
(1) wiw)
Dibutyl phthalate (DBP) <0.01 0.1
Diethyl hexyl phthalate (DEHP) <0.01 0.1
Benzyl butyl phthalate (BBP) <0.01 0.1
Diisononyl phthalate (DINP) <0.01 --

The above limit was quoted from the Consent Judgement no. SF-497729,CV-230462 settled by Superior
Court of the State of California for the County of San Francisco, Santa Clara, for Bags - Tote bag based
on the California Proposition 65.

Tested Component:

(1) White synthetic sheet with multi color printings (body of bag).

Date sample received : Nov 13, 2017
Test Period : Nov 13, 2017 to Nov 15, 2017
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End of report

Except where explicitly agreed in writing, all work and services performed by Intertek is subject to our standard Terms and Conditions which can be obtained at
our website: http://www.intertek.com/terms/. Intertek's responsibility and liability are limited to the terms and conditions of the agreement.

This report is made solely on the basis of your instructions and / or information and materials supplied by you and provide no warranty on the tested sample(s) be
truly representative of the sample source. The report is not intended to be a recommendation for any particular course of action, you are responsible for acting as
you see fit on the basis of the report results. Intertek is under no obligation to refer to or report upon any facts or circumstances which are outside the specific
instructions received and accepts no responsibility to any parties whatsoever, following the issue of the report, for any matters arising outside the agreed scope of
the works. This report does not discharge or release you from your legal obligations and duties to any other person. You are the only one authorized to permit
copying or distribution of this report (and then only in its entirety). Any such third parties to whom this report may be circulated rely on the content of the report
solely at their own risk.

This report shall not be reproduced, except in full.
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